Test Report No.SDHL2303004306PK Date: Mar 20, 2023

TOPJOY INDUSTRIAL CO., LTD.
UNIT 603, BUILDING 7, NO. 2449, JINHAI RD, PUDONG NEW AREA,SHANGHAI,CHINA

Sample Description
Item No.

Manufacturer

Sample Receiving Date
Test Performing Date

Test Performed

: 2IN FAUXWOOD BLIND SLAT
: 2IN FAUXWOOD BLIND SLAT(50*900MM)
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CHANGZHOU QIAOKANG DECORATION MATERIALS CO., LTD.

As above test item and its relevant information regarding to the submission are provided and confirmed by the
applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability,
reliability or/and integrity accordingly.
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Feb 24, 2023
Feb 24, 2023 to Mar 01, 2023

Selected test(s) as requested by applicant

Test Result Summary

No.

Test(s) Requested Result(s) Co

mments

1 High Temperature Test (As per Client's Requirement) Pass

/

For further details, please refer to the following page(s)

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Shunde Branch

scan to see the report

SDHL2303004306PK

Peter Zhao
Authorized Signatory
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Test Conducted:
Test Procedure:
Test Equipment Used - | Temperature and Humidity Chamber
Style of Specimen - | 2in faux wood blind slat
Number of Tested Specimen © | 7 pcs
Pre-test inspection - | No visible defect on the test sample appearance
1. High Temperature Test (As per Client’s Requirement)
Dimensions Before Test Dimension After Test Temperature (°C) Storing Duration (hours)
290mm X 50mm 290mm X 50mm 55 60

Acceptance Criteria: Evaluate whether the product is deformation.

Result:

Pass: After performing the high temperature test, no deformation was found on the product.

Photo Appendix
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Before Test Before Test

Shunde Branch Harmes
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During Test ' After Test

After Test

Remark: This test report is issued based on the modification of the original No. SDHL2302002479PK test report
issued on Mar 01, 2023. And the original report is still valid. According to applicant’s requirements, following changes
are included:
a. Change of applicant’s name.

b. Change of applicant’s address.
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**End of Report***

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at F: 'www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole I‘espnns]hllll is to ils Cllanl and this document does not exonerate parties to a
transaction from exercising all their rights and obli ge ocuments. This document cannot be reproduced
except in full, without prior written approval of the Company Any unauthorlzed alteration, forgery or falsification of the content or
appearance of this document Is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307
1443, or email: CN.Docchecki@sgs.com

7B uneen s Pk | Shonhe S e Wik Scion g T Stunde st Gumghrg s 528333 1 (86-757)22805888 1 (86-757)22805858  www.sgsgroup.com.cn

HE K- SUTRSEAREEATLEDRER SERTLRA-S REE 4%: 52833 t (86-757)22805888 f (86-757)22805858 € sgs.china@sgs.com
I
Member of the SGS Group (SGS SA)



		2023-03-20T06:57:56+0000
	CNE2
	SGS officially issued document




